



WOOL TESTING AUTHORITY EUROPE LTD

Unit 7, Lon Barcud, Cibyn Industrial Estate, Caernarfon, Gwynedd LL55 2BD, Wales
Telephone: (+44) 1286 678097, Facsimile (+44) 1286 678039, E-mail: info@wtaeurope.com

Date 23 May 2014

IWTO TEST CERTIFICATE

Test No 1-00239355.B1

Brand:

LOT 2

Greasy Wool

Gross Mass : 20229Kg
Declared Tare : 50Kg
Nett Mass : 20179Kg

Total Bales : 54

Bale Numbers :

Fibre Fineness

Airflow (IWTO-28)

Yield Test Results

Mean Fibre Diameter : 26.4 microns
(4 specimens)

Wool Base (IWTO-19) (4 samples tested) : 36.17 %

Vegetable Matter Base (IWTO-19) : 1.0 %

(Including 0.00 % Hard Heads and Twigs)

Calculated Commercial Yields % Kg

IWTO Scoured Yield at 16% Regain 44.1 8899

IWTO Schlumberger Dry 40.6 8193

For electronic verification go to <http://verify.wtaeurope.com> and enter the following code: **mzi-x8c-vgj**

The ORIGINAL and any OFFICIAL COPY of this Certificate are issued in accordance with the stated Test Method(s) and any directly associated Regulations. By authorising the application of the WTA Europe Ltd Seal, we hereby certify that the test results are within the precision limits of the Test Method(s) declared. As far as is permissible by law, no other warranty is expressed or implied. On request, WTA Europe Ltd will make available sampling, weighing and/or testing details to any bona fide bearer or transferee of this Certificate. Photocopies and other reproductions are NOT recognised as Certificates. THIS CERTIFICATE SHALL BE RENDERED VOID IF AMENDED OR ALTERED. ALL RIGHTS RESERVED.



MANAGING DIRECTOR
TIM PARKES

TECHNICAL MANAGER
LOUISE WHITE

